



Sterling Supplies - Entrymaster Premier Roll Goods - Dry Carpet Test KO210123-

21 Jan 2023

1

Client Details and Test Information :

This Report Is In Accordance with	AS 4586:2013 Appendix A - (DRY CARPET OR CARPET LIKE MATERIALS) Pendulum Test Method
Testing carried out using the DRY CARPET Method using	Slider 96 (4S) Rubber slider
Date Tested:	21 Jan 2023
Test Report Number:	KO210123-1
Client Name / Billing Address :	Sterling Supplies - 28-34 Paraweena Drive Truganina Victoria 3029
Carpet Surface / Texture & Underlay Type if used :	Entrymaster Premier Roll Goods

Pre-Start Checklist : (Slider Prep : Grade P400 & Wet Lapping Film)

Any Risk or Impartiality to Technician Identified :	No Risk Identified by Technician
Record ambient temperature (°C)	26
Record weather	Indoors
Fixed Test	No - Tested in the Direction of least anticipated Slip Resistance.

Results :






Reported SRV For Test Area :	83
Variation of Standards	N/A
Your Classification using Slider 96:	P5 (BPN >54)

Testing Officer Signature and Comments :

Testing Officer / Approved Signatory:	Kathryn Ording
Pendulum in use - Calibration Date :	#2140 - 26.08.2021 - Munro-Stanley Portable Skid Tester

Signature of Approved Signatory :	
-----------------------------------	---

Test Information & Site Pictures :

Location	Grade Degrees	Swing 1	Swing 2	Swing 3	Swing 4	Swing 5	*MEAN BPN*	SCV	Picture of Site
Sample 1	< 1.5	84	84	82	82	82	82	N/A	
Sample 2	< 1.5	85	83	83	83	83	83	N/A	
Sample 3	< 1.5	85	84	84	84	84	84	N/A	
Sample 4	< 1.5	84	84	83	83	83	83	N/A	
Sample 5	< 1.5	84	84	84	84	84	84	N/A	

Declaration: The factual matters stated within this report are, to the best of my knowledge, true and correct. I have completed all enquiries that I consider appropriate in formulating my conclusions. The opinions stated by me within this report are genuinely held by me. The report contains reference to all matter which I regard as significant. I understand that my overriding duty as an expert is to assist the Court and have complied with this duty. The information presented herein and on the Sliptest Report is copyright and is protected by copyright law, any reproduction of this information and test report except in full is prohibited. Any enquiries in relation to this report should be directed to Sliptest Australia Pty. Ltd. quoting the applicable test report number. Accredited for Compliance with ISO/IEC 17025. Sliptest Australia Pty. Ltd. performed this on site test with reference to the following Australian Standard testing criteria, of AS 4586:2013 Classification of new pedestrian surface materials & AS 4663:2013 Classification of existing pedestrian surface materials - Appendix A - Wet Pendulum Test Method and Hand Book HB 198: 2014. This report and covering documentation was prepared by Sliptest Australia Pty. Ltd. on behalf of our client as named in the report. Neither Sliptest Australia Pty. Ltd. nor any person acting on our behalf (a) makes any warranty, express or implied, with respect to the use of any information or methods disclosed in this report or (b) assumes any liability with respect to the use of any information or methods disclosed in this report or covering information. Any recipient of this document, by their acceptance or use of this document, releases Sliptest Australia Pty. Ltd. and their affiliates from any liability for direct, indirect, consequential or special loss or damage whether arising in contract, warranty, express or implied, tort or otherwise, and irrespective of fault, negligence and strict liability.

Page 2 of 2 - END OF REPORT.